Town of Ridgeland

2023 Regional Water

and Sewer Master Plan
December 2023




Resolution # 01-2024

A RESOLUTION OF THE RIDGELAND TOWN COUNTIL APPROVING THE
2023 REGIONAL WATER AND SEWER MASTER PLAN FOR THE TOWN OF
RIDGELAND WATER AND SEWER UTILITY

WHEREAS, Town staff, in conjunction with 4Waters Engineering and Raftelis Rate
Consultants, have prepared a Regional Water and Sewer System Master Plan
(“RWSMP”} which was partially funded by a grant from the South Carolina Rural
Infrastructure Authority (“SCRIA™); and

WHEREAS, the Town’s water system consists of approximately 39.5 miles of
distribution piping, one Water Reclamation Facility (“WRF”), five elevated storage
tanks, three wells and sixteen pump stations and related facilities needed to deliver
[...]
of Information Act (FOIA) Request. SCDHEC provided 4Waters with the information in the form of an
Excel file. In total, the data shows that there are currently approximately 1,100 private wells located in
the County, however approximately 500 are in the Town of Ridgeland limits. Figure 2.2 depicts the
private well locations as derived from the SCDHEC data.

Town of Ridgeland Four Waters Engineering, Inc.

2-6

2023 Regional Water and Sewer Master Plan



) S
</
W%}>E
S /
. 3
(4
o .
S
&
il 1-65 L«
2
& :
&
©
2 @
= 5%
O,
[-] 4
o ‘ h
e
%
6’%
Se
QL
(o]
TillmaniRd a = S
®
o m }
Y
| Legend
Private Wells (479) o 2
Existing Watermain A\v
Town of Ridgeland Limits &P
Parcels &
””1 5 1 Esrj, HERE, Garmin, INCREMENT P, NGA, USGS
) Miles
Figure 2.2 Private Wells
Ridgeland, SC

for site sEeciﬁc use or desiﬁn

File Name: Neil_DataCleanup ~ Path: P:\17-1007 Ridgeland\16.0 GE\Map Document\Neil_DataCleanup\Neil_DataCleanup.aprx Date Saved: 8/21/2023 10:16 AM




[l 2.0 - ExisTING CONDITIONS

2.1.6 TOWN BASE POPULATION FOR WATER SYSTEM AREA

Development of a base or existing population is critical for the development of the Regional Water and
Sewer Master Plan, as it is used for the determination of a per capita water demand, which forms the
basis for future water projections. Table 2.4 below shows the 2022 population broken out for both the
Town and Prison. It was important to separate these populations as water use behaviors vary. The
Town’s population was derived from customer billing account data and the prison population was based
on an inmate count.

Table 2.4 Town Water Service Area 2022 Population
Service Area 2022

Water System

Population
Town of Ridgeland 3,118
Ridgeland Prison 1,163
Total 4,281

2.1.7 TOWN HISTORIC WATER PRODUCTION RATES

The total monthly flow, monthly average daily flow (monthly ADF), and annual average daily flow (AADF)
water production for each water system from January 2021 through December 2022 is provided in
Table 2.5. The monthly ADF values for the Town of Ridgeland well systems were calculated based on
total monthly water production records provided by the Town. Based on this information the average
water production has slightly increased across each of the three well systems, which is likely attributable
to the water systems expansion over time to increase the number of people served.

Town of Ridgeland Four Waters Engineering, Inc.

2-8
2023 Regional Water and Sewer Master Plan



SECTION 2

Table 2.5 - Town Average Historic Water Production for Each Well System

Well #1 Well #2 Well #3 Total
(MG) (MG) (MG) (Total MG)

Jan-21 0.19 0.10 0.28 0.57
Feb-21 0.17 0.10 0.30 0.57
Mar-21 0.18 0.10 0.32 0.60
Apr-21 0.20 0.11 0.38 0.70
May-21 0.20 0.12 0.38 0.70
Jun-21 0.22 0.12 0.39 0.74
Jul-21 0.13 0.13 0.40 0.66
Aug-21 0.21 0.13 0.38 0.73
Sep-21 0.16 0.14 0.41 0.71
Oct-21 0.19 0.11 0.34 0.64
Nov-21 0.30 0.18 0.10 0.58
Dec-21 0.26 0.14 0.18 0.58
Jan-22 0.09 0.13 0.33 0.55
Feb-22 0.19 0.11 0.28 0.57
Mar-22 0.19 0.11 0.29 0.58
Apr-22 0.23 0.13 0.44 0.79
May-22 0.22 0.12 0.49 0.84
Jun-22 0.10 0.16 0.60 0.86
Jul-22 0.00 0.18 0.66 0.84
Aug-22 0.15 0.15 0.57 0.86
Sep-22 0.22 0.12 0.52 0.87
Oct-22 0.37 0.21 0.15 0.72
Nov-22 0.44 0.23 0.01 0.68
Dec-22 0.34 0.18 0.23 0.76
2021 AADF (MGD) 0.20 0.12 0.32 0.65
2022 AADF (MGD) 0.21 0.15 0.38 0.74

Future Average Daily Flow projections are based on population projections and the calculated per capita
water demand usage. However, to determine the future Maximum Daily Flow (MDF) it is necessary to
identify the maximum day water production and calculate a maximum day to average day ratio. The
Average Day and Maximum Day recorded water production for the Town for 2022 are provided in Table
2.6.

Town of Ridgeland Four Waters Engineering, Inc.

29
2023 Regional Water and Sewer Master Plan



SECTION 2

Table 2.6 - Town Average and Maximum Day Historic Water Production for the Town of Ridgeland

Average Day Production Maximum Day Production

(MGD) (MGD)

Jan-22 0.55 1.06
Feb-22 0.52 1.21
Mar-22 0.58 0.90
Apr-22 0.77 1.30
May-22 0.84 1.28
Jun-22 0.83 1.40
Jul-22 0.84 1.16
Aug-22 0.86 1.49
Sep-22 0.84 1.47
Oct-22 0.72 1.22
Nov-22 0.66 0.99
Dec-22 0.76 1.27
Average/Maximum 0.73 1.49

*Data Unavailable

The Maximum Day Factors (MDF) were calculated for each system by dividing the overall Maximum Day
Production by the annual ADF for 2022 as provided in Table 2.6.

The Peak Hour Flow (PHF) factor was calculated for the system by multiplying the maximum factor on
the composite (Residential and Commercial) diurnal curve (1.33) by the Maximum Day Factor. The MDF
and PHF for each system is presented in Table 2.7. The diurnal curve is further described in the following
section.

Table 2.7 - Town Maximum Day and Peak Hour Factors
MDF PHF
Factor Factor

Water System

Town of Ridgeland

A typical range of peaking coefficients in the United States for MDF and PHF are 1.5 to 3.5 and 2.0 to
7.0, respectively. The common range for MDF is 1.8 to 2.8 and for PHF is 2.5 to 4.0. These coefficients
are published in the Water Distribution System Handbook, Larry W. Mays, 2000. The factors calculated
for the Town concur with these typical and common ranges.

2.1.8 TOWN DAILY DEMAND

Water demands vary throughout the day and can be significantly different among residential and
commercial users. Daily demand variations are typically shown on a diurnal demand curve, which plots
the percentage of daily demand versus time, hourly, over a 24-hour period. The residential curve
developed by American Water Works Association (AWWA Manual M32, 1989) was utilized as a starting
point. Model scenarios for planning purposes were performed using a single composite diurnal pattern
applied to aggregated water demand projections. Figure 2.3 displays the diurnal pattern used for this
study.

Town of Ridgeland Four Waters Engineering, Inc.

2-10
2023 Regional Water and Sewer Master Plan



Figure 2.3 - Town Diurnal Water Demand Patterns

SECTION 2

4 I
—J
>
@©
[a}
gf __j_J__\_____\_1
5 I_,_/ \\
Q
@©
L —
B
c
[0]
£
[« —
a Residential Diurnal Pattern
3
T Composite Diurnal Pattern
Non-residential Diurnal
Pattern
Hour
- J

2.1.9 TOWN SEASONAL CHANGES

Water demand for the water system were seasonal in nature, having consistent increase from April
through September. This seasonal increase is most likely due to higher irrigation uses during the
summer months. The hydraulic model scenarios included modeling of maximum day conditions, which
exceed the peak demands experienced during the high seasonal use.

2.1.10 TOWN WATER USAGE PER CAPITA

Development of a per capita value is critical to the development of the Regional Water and Sewer Master
Plan, as it is used for the determination of the projected water usage rate through 2043. The per capita
water usage was evaluated by dividing the monthly average water production/consumption for the
service area by the base water population for both the Town and Prison. It was important to separate
these two per capita rates as the water usage behavior for the Town varies from the usage by the Prison
inmate population. The water usage per capita rates for the service area are provided in Table 2.8.

Table 2.8 — Town Water System Per Capita Water Usage Rate

Per Capita Rate

Water System User Type

(gpc/d)
Town of Ridgeland 151
Ridgeland Prison 180

Town of Ridgeland
2-11

2023 Regional Water and Sewer Master Plan

Four Waters Engineering, Inc.



SECTION 2

2.2 BJWSA WATER SYSTEM COMPONENTS AND CAPACITIES

As mentioned in Section 1, the BJWSA water system consists of two surface water treatment plants
(WTP), three aquifer-storage recovery wells (ASR), nine groundwater supply wells, 18 water pumping
stations, 22 finished water storage facilities and over 1,500 miles of watermain.

Table 2.9 below provides a summary of the projected BJWSA water system capacities as provided in the
BJWSA 2015 Water and Wastewater Master Plan.

Table 2.9 - BJWSA Water System Capacity
Capacity Source*

BJWSA Permitted WTP Capacity 39.00
Permitted ASR Capacity 10.44

Permitted Auxiliary Well Capacity 7.20
Total System Capacity 56.64

*Based on Available information from the
2015 BJWSA Master Plan

2.3 TOWN SEWER SYSTEM COMPONENTS

2.3.1 TOWN WATER RECLAMATION FACILITY

The Town owns and operates the Town of Ridgeland Jimmy Mixson Water Reclamation Facility (WRF),
which is located at 366 Preacher Road. The facility treats the wastewater collected from a 5.6 square-
mile area of the Town of Ridgeland to achieve wastewater treatment standards in line with the National
Pollutant Discharge Elimination System (NPDES) permit requirements for discharge of treated
wastewater to state waters under the South Carolina Department of Health and Environmental Control
(SCDHEC) Permit Number SCR10Z2HP (issued December 2018).The WRF has a permitted capacity of
1.6 MGD Average Design Flow (ADF).

Town of Ridgeland Four Waters Engineering, Inc.

2-12

2023 Regional Water and Sewer Master Plan



SECTION 2

Jimmy Mixson Water Reclamation Facility

The facility generally consists of the following:

Influent and Headworks
o Aninfluent pump station consisting of two submersible pumps

o A combined screening and grit tank headworks consisting of a 1/8-inch screen with
spiral brush and grit settling tank with horizontal and vertical grit conveyor.

=  Treatment

o Two Intermittent Cycle Extend Aeration System (ICEAS) basins, which are modified
conventional sequential batch reactors (SBRs), with aerators and decanters in each
basin and three blowers that provide oxygen for the system

o A post-equalization pond with aerator
o One ultrascreen filtration

= Disinfection
o Two banks of UV disinfection in one channel

= Solids Handling
o One sludge holding pond aerated by 12 surface aerators
o Sludge dewatering with permeable Geotube bags
o Disposal at Hickory Hill Landfill

= Disposal
o Effluent pipe which outfalls to Captain Bill Creek
o Public access reuse system

= Public access reuse irrigation system at Nimmer Turf Farm with three vertical
turbine pumps.

The WRF discharges its effluent through two outfalls: surface water discharge to Captain Bill Creek and
a land application discharge to a public access reuse system. Table 2.10 provides information on the
permit parameters.

Town of Ridgeland Four Waters Engineering, Inc.

2-13
2023 Regional Water and Sewer Master Plan



SECTION 2

Table 2.10 Town Sewer System Permit - WRF

Discharge Limitations: Pounds per Day

Discharge Limitations: Monthly/Weekly

Average
Interim Final Interim Final
Flow == 0.8 MGD
CBODs 167 (Monthly Average) / 251 (Weekly Average) 25.0 mg/L / 40.0 mg/L
1. Land application — TSST, _ 600 (Monthly Average) / 900 (Weekly Average) 90.0 mg/L / 135.0 mg/L
dischargetoa a ESNI SEs Monitor and Report
public access i )
reuse system ariness as Monitor and Report
CaCos
Do -- 1.0 mg/L minimum, at all times
pH = 6085
Flow -- Manitor and Report
BODs 107 (Monthly Average) / 161 (Weekly Average) 8.0mg L/ 12.0 mg/L
155 A00 (Monthly Average) / 600 (Weekly Average) 30.0 mg/L s 45 mg/L
NHs N (Mar-Oct) | 13 (Manthly Average) / 20 (Weekly Averag 10mg/L/ L5 mglL
NHz-N (Nov-Feb) | 44 (Monthly ge) / 66 (Weekly g 33mg/L/ 49 mg/lL
Town of UOD (Mar-Oct) | 227 (Monthly Average) / 341 (Weekly Average) 17.0 mg/L/ 25.5 mg/L
Ridgeland Jimmy UOD (Nov-Feb) | 460 (Monthly Average) / 689 (WeeKly Average) 34.4 mg/L/51.6 mg/L
Mixson Water | SC0049158 12/17/2018 | 12/17/2023 TRC 0.15 (Monthly Average) / 0.25 (Daily Maximum) | 0.011 mg/L / 0.019 mg/L (Daily Maximum)
Reclamation DO -- 6.0 mg/L minimum, at all times
Facility pH B6.0-85
D BT BODs (% Removal) 85% (Minimum, Monthly Average)
discharge to TS5 (% Removal) 85% (Minimum, Monthly Average)
Captain Bill Creek RETEEES Monitor and Report
CaCOs
Total Cadmium ] 0.012 (Monthly Average) / ) 0.0009 mg/L 7 0.0018
(Cd) ISR (Daily Maximum) AN E RS mg/L (Daily Maximum)
§ 0.130 (Monthly Average) / . 0.0097 mg/L/ 0.0127
Total Coj C Maonits d R 1 Monits d R rt
otal Copper (Cu) | Manitar and Report | =, - nily Maximum) | MOmior and Report) 1 (Daily Maximum)
0.047 (Monthly Average) / 0.0035 mg/L/ 0.0908
Total Lead (Pb; Manits d R m Monits d R rt
otal Lead (Pb) | Manitor and Report| =, 5, 5 iy maximum) | MOnOrand Report| ) Daily Maximum)
2.137 (Monthly Average) / 0.1601 mg/L/ 0.1601
Total Zi ¥ Manits d R m Monits d R rt
otal Zinc (Zn) | Monitor and Report| ) | o7 iy Maximum) | onorand Report| ) paily Maximum)
Total Mercury (Hg) 0.0007 (Monthly Average) // 0.001 (Daily 0.000051 meg/L / Q.0000T5 mg/L (Daily
Maximum) Maximum)

2.3.2 TOWN FORCEMAIN AND PUMP STATION SYSTEMS

Forcemains

The Town sewer system includes approximately 60, 000 LF of forcemain which varies in size from 2- to
6- inch piping. Roughly two-thirds of the pump stations discharge to either a manhole or directly to
another pump station. PS1, PS3, PS4, PS5, PS10 and PS12 are all manifolded stations.

The forcemains are constructed of polyvinyl chloride (PVC) and ductile iron, however, the exact length
of each material is unknown.

Additionally, there is 15,600 LF of effluent forcemain from the WRF to a land application site.

Pump Stations

As noted in Section 1.5, there are 16 pump stations in the Town’s sewer system. Table 2.11 below
provides a general overview of each pump stations, then the subsequent sections provide a more
specific table, site picture, and flow schematic with information of the pump stations including location,
station type, wet well size and depth, piping material, pump information and discharge location. Each
pump station table includes information representing the results of field conducted drawdown testing.

Additionally, Figure 2.4 is provided below to show an overall flow schematic of the City’s collection and
pumping system that details the pump station routes to the WRF.

Town of Ridgeland Four Waters Engineering, Inc.

2-14
2023 Regional Water and Sewer Master Plan



Pump Station Number

Location

Table 2.11 - Town Pump Station Summary

Pump Type

Pump Discharge Size (In)

Pump Mfc and Model

SECTION 2

Motor HP No. Pumps

PS1 250 First Ave Submersible 6" ABS 10 2
PS2 276 Wise St Submersible 6" ABS 3.8 2
PS3 11306 North Jacob Smart Blvd Submersible 10" ABS 10 3
PS4 123 James Taylor Dr Submersible 6" ABS 4 2
PS5 1514 Grays Hwy Grinder 2" PIRANHA 241 2
PS6 135 Correctional Rd Submersible 4" ABS 15 2
PS7 655 Wood Duck St Submersible 4" BARMESA 7.5 2
PS8 4399 Grays Hwy Submersible 4" ABS 15 2
PS9 2070 Grays Hwy Submersible 4" ABS 23 2
PS10 7 Spruce Pine Rd Submersible 4" ABS 10 2
PS11 343 Sycamore Dr Submersible 4" ABS 14.1 2
PS12 12038 North Jacob Smart Blvd Submersible 4" ABS 2.9 2
PS13 677 Brandon Cove Submersible 4" ABS 12 2
PS14 1522 Colony Dr Submersible 4" ABS 10 2
PS15 407 Firefly Dr Submersible 6" ABS 4.7 2
PS16 1765 Grays Hwy Grinder 2" ABS 2 2

Town of Ridgeland

2023 Regional Water and Sewer Master Plan

2-15

Four Waters Engineering, Inc.



SECTION 2

Pump Station No. 1

Discharge
194 gpm @ 32.6' .
Size: 8-feet g;i:’r‘: Dowp TDH,/163 gpm @ g:;';_‘g 6-inch
g 32.8' TDH :
Depth: 22 feet Manufacturer / | »5q o\ bmersible PIDing | 1y ctile Iron
Model: Material:
Material/ | Concrete / Coal
I )
Coating: Tar Epoxy Horsepower: 10 HP Location: MH143 on 1st Ave, at
Owens St
Generator Yes
Town of Ridgeland Four Waters Engineering, Inc.
2-16

2023 Regional Water and Sewer Master Plan



Pump Station No. 1

PS1

SECTION 2

>
200 GPM o
WRF
Headworks
Legend
PS Starting I Force Main
GPM Pump Station Primary Route
PS5 Primary Route — [FOTCE Main
GPM Pump Siation Manifold Point
PS Upstream or Gravity Main
GPM Manifold Pump Primary Route
Station Primary Route
GPM Draw Down Manhole
Pumping Rate
Shown in Gallons * Flows based on
Per Minute field draw downs
Town of Ridgeland Four Waters Engineering, Inc.
2-17

2023 Regional Water and Sewer Master Plan



SECTION 2

Pump Station No. 2

PS-2
Wise Street Duplex Submersible
Pump Discharge
Size: & feet Dra_w Down 213 gpm /244 P!plng 6-inch
Rating: gpm Size:

. Manufacturer / | ABS/SFP100C Piping o
Depth: 20 feet Model: CB1 Material: Ductile iron
Material/ | Concrete/ Green